
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
137151   ASTM A-36/A-572-50         0.147  0.854  0.016  0.007  0.171  0.027  0.026  0.019  0.010  0.046  0.003  0.008  0.003
237093   ASTM A-36/A-572-50         0.157  0.861  0.014  0.010  0.165  0.023  0.019  0.024  0.004  0.042  0.003  0.006  0.003
237096   ASTM A-36/A-572-50         0.164  0.860  0.020  0.006  0.168  0.026  0.024  0.021  0.008  0.043  0.003  0.008  0.003
237099   ASTM A-36/A-572-50         0.172  0.879  0.019  0.008  0.190  0.025  0.054  0.029  0.020  0.044  0.003  0.009  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
137151          261313835A      59.221(KSI)     72.603(KSI)     26(%)
137151          261313836A      58.868(KSI)     70.876(KSI)     25(%)
137151          261313867A      59.696(KSI)     72.263(KSI)     25(%)
237093          261313674A      64.218(KSI)     75.858(KSI)     23(%)
237093          261313675A      64.718(KSI)     78.409(KSI)     26(%)
237093          261313873A      58.910(KSI)     73.112(KSI)     22(%)
237096          261313710A      63.612(KSI)     78.981(KSI)     26(%)
237096          261313711A      63.376(KSI)     79.328(KSI)     28(%)
237096          261313879A      59.333(KSI)     71.798(KSI)     25(%)
237096          261313880A      59.201(KSI)     71.691(KSI)     26(%)
237099          261313726A      63.033(KSI)     79.811(KSI)     25(%)
237099          261313727A      63.060(KSI)     79.726(KSI)     26(%)
237099          261313884A      59.215(KSI)     73.525(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
137151          261313872A      36           6.0000       4.0000       12.2000      23.808          17112           0000149394
237093          261313879A      36           6.0000       4.0000       12.2000      23.808          17112           0000149394
237096          261313879A      36           6.0000       4.0000       12.2000      23.808          17112           0000149394
237096          261313884A      36           6.0000       4.0000       12.2000      23.808          17112           0000149394
237099          261313884A      36           6.0000       4.0000       12.2000      23.808          17112           0000149394
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
137151          261313872A      000020       1001861461
237093          261313879A      000020       1001861461
237096          261313879A      000020       1001861461
237096          261313884A      000020       1001861461
237099          261313884A      000020       1001861461
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